SMC

SOLAPUR MUNICIPAL CORPORATION
MAHARASHTRA JEEVAN PRADHIKARAN DIVISION SOLAPUR

SOLAPUR CITY UNDERGROUND SEWERAGE SCHEME (AMRUT)

RECAPUTALATION SHEET

Estimated
S No. SUBWORK Cost
(Crore)
1 Sewerage Zone IX
Collection System (Dia 150 to 800 mm, L = 146.29 Km) DWC/RCC 39.34
Sewage Pumping Station @ Desai Nagar (Dia 10.5 m) 1.58
Pumping Machinery (40 BHP -2, 70 BHP-2, 150 BHP-1) 1.85
Pumping Main (Dia - 600 mm, DI K9, L= 150 m) 0.25
Sewage Treatment Plants - 20 MLD MMBR Technology 10.43
Sump for Tanker Feed treated effluent 0.82
Property Connection (29155 Nos.) 21.99
Total 76.26
2 Sewerage Zone X
Collection System (Dia 150 to 700 mm, L =119.75 Km) DWC/RCC 33.35
Sewage Pumping Station @ Hyd. Road (Dia 10.5 m) 1.53
[...]
Pumping Main

Abstract



SMC

UIEW

SOLAPUR MUNICIPAL CORPORATION
MAHARASHTRA JEEVAN PRADHIKARAN DIVISION SOLAPUR
SOLAPUR CITY UNDERGROUND SEWERAGE SCHEME (AMRUT)

MEASUREMENT
SUB ESTIMATE NO. :- PUMPING MAIN MAIN FROM PUMING STATION TO STP @ HYDRABAD
ROAD (MHADA)

Item

No ITEM DESCRIPTION No L B D/H | Quantity | Total Qty. |Unit

Material :

1 |Providing& supplying ISI marked D.I.
S&S pipes ( push on jointspressure
pipes of D. I. of following class & dia.
confirming to IS specifications iclusive
of the cost of jointing materials ( rubber
gasket of EPDM quality )including all
staturoty duties & taxes levied by Govt.
of Maharashtra in all respect |,
education cess, VAT. third party
inspection charges of TPl agecy
approved by MJP , including transit,
insurance, railway freight, unloading
from railway wagon, loading into truck,
transport to departmental store / site,
unloading, stacking etc. complete as
directed by Engineer-in-charge. ( IS-
1S:1536/2001 for pipes and IS
158/1969 and IS 12820/1989 or latest
edition / revision with ammendments for
rubber gaskets).

500 mm dia.D.I. K-9 Pipe 1.00 150.00 150.00[Rmt

2 |Providing and supplying ISI standard DI
specials & fittings with sealing rubber
gasket of SBR complete with cast iron
follwer gland & MS nutbolts coated or
otherwise protected from rusting and
suitable for DI pipes cost of labour ,
material, and transportation  to
stores/site loading unloading including
all taxes, etc. complete as per IS -9523
For all types of specials, bends, TEEs,
etc..

350 mm Dia.& above 500.00] Kg

Pumping Main
Measurement

135



SMC

UIEW

Item
No

ITEM DESCRIPTION

No

D/H

Quantity | Total Qty.

Unit

Providing & supplying DI fittings with 1SI
mark mechanical joints confirming to
table 12 to 31 of IS Supply of CI
mechanical jont double socket with
flanged TEEs as  dimensionally
described in Table 19 of IS 9523/2000
upto latest ammendments including
cost of SBR/EPDM gaskets, nut bolts,
washers, & ductile iron folloer glands .
Fittings should be internally OPC lined
& externally metallic zinc coating / zinc
rich paint with finishing layer of black
bitumen coating including
transportation and all taxes etc.
complete

500 x500 x 150 mm dia. TEE

1.00

1.00

No

500 mm dia. Tail Piece

2.00

2.00

No

150 mm dia. Tail Piece

1.00

1.00

No

500 mm dia. Collars

1.00

1.00

No

500 mm dia.90 Bend

3.00

3.00

No

Providing and supplying at site of
ductile iron / spheroidial graphite (S.G.)
iron D/F non rising spindle resilient
seated glandless sluice valves with
handwheel & without bypass
arrangement. Valves in accordance
with BS 5163 of PN-10/16 rated, with
body and bonnet of ductile iron
confirming to IS 1865 Gr. 500/7 or Gr.
400/15. Wedge fully encapsulated
WRAS approved EPDM  rubber
(approved for drinking water), Wedge
nut of brass, shaft of stainless steel
1.4021/ 1.4104, stem seals min 3 nos.
of NBR, internal fasteners of stainless
steel A2. Body & Bonnet coated inside
& outside with electrostaically applied
epoxy powder coated bule colour
(suitable for drinking water ) as per DIN
30677-2 & GSK guideliness with a
coating thickness of min.600 microns.
Valves should be full bore & tight shut-
off. Flange driling as per IS 1538
raised face & pressure testing at
manufactures works shall be done as
per IS 14846. Including all taxes and

tranennrtatinn charnac atr _ ~rnmnlata

500 mm dia Sluice Valve PN - 1.0

1.00

1.00

No

150 mm dia Sluice Valve PN - 1.0

1.00

1.00

No

136

Pumping Main
Measurement



SMC

UIEW

Item
No

ITEM DESCRIPTION

No

D/H

Quantity

Total Qty.

Unit

Providing and supplying at site ductile
iron / Spheroidal Graphite (S.G.) iron
single / Double chamber tamper proof
air valve without isolating sluice valve.
Valves in accordance with BSEN 1074-
4 of PN 10/16 rated, with body and
bonnet of ductile iron confirming to EN
1563/IS 1865 GR. 500/7 or Gr. 400/15
floats, float guide, seat ring of stainless
steel 1.4436/1.4306, seat ring gasket of
WRAS approved EPDM rubber
(suitable for drinking water), internal
fasteners of stainless steel A2. Body &
Bonnet coated inside & outside with
electrostatically applied epoxy powder
coated blue colour (suitable for drinking
water) as per DIN 30677-2 & GSK
guideliness with a coating thickness of
min. 600 microns. Flange connections
as per IS 1538 raised face & pressure
testing at manufactures works shall be
done as per IS 14845, Including all
taxes and transportation charges etc.
complete.

a) Kinetic Air valve 150 mm dia PN 1.0

1.00

1.00

No

Providing and supplying ISI standard
MS specials of required thickness with
3 coats of approved make epoxy paint
(Shalimar,Ciba or Mahindra & Mahindra
make) from inside & outside including
all taxes ( Central & Local ) , octroi ,
inspection charges, transportation to
stores/site and stacking etc. complete.

Doble flanged specials of all Diameters

500.00

Kg

Labour :

Excavation for foundation / pipe
trenches in earth, soils of all types,
sand, gravel and soft murum including
removing the excavated material up to
distance of 50 M. and lift as below,.
stacking and spreading as directed,
normal dewatering, preparing, the bed
for foundation and excluding backfilling
etc.complete.

Lift 0-1.50 m

1.00

150.00

1.10

0.50

82.50

82.50

Cum

Say

83.00

Cum

137

Pumping Main
Measurement



SMC

UIEW

Item
No

ITEM DESCRIPTION

No

D/H

Quantity

Total Qty.

Unit

Excavation for foundation / pipe
trenches in hard murum & boulders ,
WBM road including removing the
excavated material up to distance of 50
M. and lift as below,. stacking and
spreading as  directed, normal
dewatering, preparing, the bed for
foundation and excluding backfilling
etc.complete.

Lift 0-1.50 m

1.00

150.00

1.10

0.50

82.50

82.50

Cum

Say

83.00

Cum

Excavation for foundation / pipe
trenches in soft rock and old cement &
lime masonry foundation , asphalt road
including removing the excavated
material up to distance of 50 M. and lift
as below,. stacking and spreading as
directed, normal dewatering,
preparing, the bed for foundation and
excluding backfilling etc.complete.

Lift 0-1.50 m

1.00

150.00

1.10

0.50

82.50

82.50

Cum

Say

83.00

Cum

Filling in plinth and floors murum
bedding in trenches with approved
murum from excavated materials from
foundation 15 cm to 20 cm layers
including watering and compaction
complete.

Murrum available @ site

1.00

150.00

1.10

0.15

24.75

24.75

Cum

Say

25.00

Cum

Lowering, laying and jointing with SBR
rubber gaskets C.I. S/S pipes of
various classes with ClI / MS specials
of following diameters in proper
position, grade and allignment as
directed by Engineer-in-charge
including conveyance of materials from
stores to site of work, including cost of
jointing materials and rubber rings,
labour  giving  hydraulic  testing,
etc.complete.

Note :- Only SBR, rubber gaskets to be
used.

500 mm dia DI K-9

1.00

150.00

150.00

Rmt

Lowering,laying and jointing in position

following C.I. D/F Reflux valves,
Butterfly valves and Sluice valves
including cost of all labour jointing
material, cincluding nut bolts and giving
satisfactory hydraulic testing,
etc.complete.

138

Pumping Main
Measurement



SMC

UIEW

Item
No

ITEM DESCRIPTION

No

D/H

Quantity | Total Qty.

Unit

500 mm dia; Sluice Valve PN - 1.0

1.00

1.00

No

150 mm dia Sluice Valve PN - 1.0

1.00

1.00

No

Lowering and fixing kinetic air valve of
following dia in proper position and
alignment as directed including cost of
conveyance from store to site of work,
all jointing material, labour and
hydraulic testing etc. complete.

Kinetic Air valve 150 mm dia PN 1.0

1.00

1.00

No

Providing and contstructing B.B.
masonry valve chamber with 15 cm
thick 1:3:6 proportion PCC bedding ,
excluding excavation B.B. masonary in
C.M. 1:5 proportion with precast steel
fibre reinforced concrete frame and
covers ( S.F.R.C. frame and covers)
etc

Clear Size 1.20 x1.20 x1.50 M.

2.00

2.00

No

Providing and laying in situ following
grades of C.C. of trap/ granite /
quartzite / gneiss metal for foundation
and bedding including dewatering form
work, compacting and curing, finishing
etc.complete.

PCC M150

3.00

5.00

1.20

0.30

5.40 5.40

Cum

Total 5.40

Cum

10

Providing and laying in situ cement
Concrete of trap/ granite / quartzite /
gneiss metal for RCC work in
foundation like raft, grillage, strip
foundation and footing of RCC columns
and steel stancthions including normal
dewatering, form work, compaction,
finishing and curing , etc.complete ( By
weigh batching and mix design for M-
600 and M-300 only. Use of L & T,
A.C.C. , Ambuja, Birla Gold, Manikgad,
Rajashree, etc.cement is permitted. ) (
Excluding M.S. or Tor reinforcement) M
150 Grade

RCC M150 Grade For Thrust Block

3.00

3.00

1.20

1.20

12.96 12.96

Cum

-3.00

3.00

0.60

0.60

-3.24 -3.24

Cum

Total 9.72

Cum

139

Pumping Main
Measurement



SMC

UIEW

bl ITEM DESCRIPTION No L B | D/H |Quantity | Total Qty. |unit
11 |Providing and fixing in position steel bar
reinforcemement of various diameters
for RCC piles, caps, footings,
foundations, slabs, beams, columns,
canopies, staircases, newels, chajjas,
lintels, pardies, copings, fins, arches,
etc. as per detailed designs,
drawings,and  schedules, including
cutting ,bending, hooking the bars,
binding with wires or tack welding and
supporting as required, etc.complete. (
including cost of binding wire.)
Tor Steel 5kg/sgqm surface Area 3.00 3.00 1.50 | 25.00 337.50 0.34| mT
Say 0.34| mT
12 |Refilling the trenches with available
excavated stuff with soft material first
over pipeline and then hard material in
15 cm layers with all leads and lifts
including consolidation , surcharging,
etc. complete.
Qty Of Excavation 249.00|Cum
Deduction Cum
Murrum Bedding 25.00|cum
Concrete 15.12|cum
Pipe Volume 29.44|cum
Net Quantity 179.44|Cum
Say 180.00(cum
13 [Hydraulic testing of C.1./D.I. pipe line to
specified pressure etc complete
500 mm dia DI K-9 1.00 0.15 0.15| Km
Pumping Main
Measurement

140



SMC

UIEW

SOLAPUR MUNICIPAL CORPORATION
MAHARASHTRA JEEVAN PRADHIKARAN DIVISION SOLAPUR

SOLAPUR CITY UNDERGROUND SEWERAGE SCHEME (AMRUT)
NAME OF SUBWORK: STP Cap. 15.50 MLD FOR ZONE X @ HYDRABAD ROAD MHADA

ABSTRACT
”Ne;“ Quantity ITEM DESCRIPTION Rate Unit | Amount Rs.
1 STP Cap. 15.50 MLD @ Hydrabad Road (MHADA)

Designing, providing, constructing, hydraulic testing,
commissioning and giving satisfactory trials of STP based on
SBR/MMBR/Moderinsed technology consisting of Inlet Chamber,
Screen Chamber, Detritus Tanks, Distribution Chamber and
Biological CASP Basins, Sludge Sump, Chlorine Contact Tank,
Chlorinator Room/Shed, Sludge Centrifuge necessary piping work
with required valves, gates, drains, pathways Administration Block
cum Laboratory, Laboratory Equipments, Tools and Plants, Spare
Parts, etc. complete as turnkey job with all involved civil, electrical
and mechanical works inclusive of following items, units as per
detailed specification for civil, electrical and mechanical
components with all duties and taxes, etc. complete to achieve
BOD < 5 ppm, COD < 100 ppm, TSS < 10 ppm, to get recyclable
quality of water for industrial / agricultural purposes. (In Case
Cyclic activated sludge plant is designed for N, P outlet
parameters shall also include TN < 10 ppm, Nh3N < 2 ppm and
TP <1 ppm)

UNITS INCLUDED

1. Inlet Chamber

2. Screen Chamber

Designing, providing, constructing, testing and commissioning of
screen chamber, designed for average 1 DWF and maximum
peak flow of 2 DWF in RCC (M-300), including inlet pipe / channel
from inlet chamber, outlet pipe channel to detritus tank, free board
of 0.5 m minimum, RCC walkway 1.2 m wide with SS Pipe railing,
RCC staircase of 1.2 m width from GL to screen chamber.

3. Detritus Tank

4. CASP Basins

5. Chlorine Contact Tank

6. Chlorinator and Chlorinator Room / Tonner Room

Designing, providing and constructing chlorinators vacuum type 2
Nos. with auto switchover facility and having capacity for dosage
of adequate chlorine to ensure 99.99% coliform reduction as per
obligatory provisions and detailed specifications with necessary
provision of having chlorinator room of adequate size. The
chlorinator equipment shall include cost of chlorine cylinders /
tonner piping, valves, measuring and controlling equipments,
safety devices, lifting equipments, etc. complete as per IS- 10553
(Part 1) 1982. The tonner room should have minimum 3 MT
capacity hoist for loading and unloading facility. Tonner storage
should be distinctly isolated and should be for minimum storage
space as directed in the design specification and as per Gas
Laws 1981 and Factory Act shall be provided. All other matching
amenities shall be provided. 5 MT gantry rail shall be provided for
full length of tonner room at 6 m height from level of tonner room,
with outlet chamber and treated effluent outlet channel, etc.
complete as per detailed specification.

7. Sludge Sump

8. Sludge Centrifuge Platform with Centrifuges

9. Qutfall Sewer

10. Piping Work in CI-LA class including Sluice Valves, Reflux

11. Administrative Building cum Laboratory (G+1)

NOTES

These Rates are for Civil Works, in M- 30 grade RCC.

Water Table is considered at 5 m below ground level.

141



SMC UIEW

Item

NG Quantity ITEM DESCRIPTION Rate Unit Amount Rs.

Soil bearing capacity considered as 20 T/m2 at 1.5 m below
ground level.

All civil items, electrical, piping, valves, pumps, motors, blowers,
etc. Are considered as per MJP Schedule of Rates.

These crates includes - Providing and Applying of Elastomeric
(450% Elongation) thermoplastic, fire retardant, Coatingskin
tensile strength 18 to 21 kg/cm2, antifungalantibacterial,
anticorrosive,graft, co polymer coating on smooth plastered
surface 100 micron dyu film thiclness of self bonding with plasterd
surface and 100 micron of top coat for STP as directed by
Engineer-in-charge.

1.00{ No |STP Cap. 15.50 MLD MMBR 80384937.50| No 80384937.50

MMBR 765.57

MJP DSR 2015-16, P. N0.247-253, |. No. 4D

Add 5 % for Municipal Corporation Area 38.28

Net Cost 803.85

NOTE :- The Agency to give performance guarantee for the efflunt

quality as per pollution control board norms & as directed by

Engineer-in-charge at all the times (EPC designs shall be

submitted to the competant authority for the approval prior to

commencement of work.)

2 Providing and Constructing Brick Masonary Compund wall all

around the STP as directed by Engineer-in-charge

Plot Area = 150 M X 150 M = 22500 sgm, Total Length = 150 * 2+
150*2 =600 Rmt - Gate Length of 5m x 2 No =590 M Compund

wall
590.00] Rmt 6031.10f Rmt 3558349.00

As Per Rate Analysis

3 Providing and fixing mild steel grill gate with angle iron frame 65
mm x 65 mm x 10 mm with iron bars at 150mm.C/C and diagonal
flats as per the detailed drawing including hinges, pivot blocks
locking arrangement, welding riveting and oil painting of three
coats of approved shade. Weight of gate 35 Kg/smt. Spec. No.:
Bd.W.6 Page No. 585

Gate Size4.0m X3.0M

24.00| Sgm 1878.45| Sgm 45082.80

Basic Rate 1789.00
Add 5 % for M.C. 89.45
Total 1878.45

PWD DSR 16-17, I. No. 5/ 21 BDW 6, Pg. No. 179

4 Providing and fixing 50 mm. dia. medium class G.l.pipe gate with
wicket gate of approved drawing with all fixtures & fittings in two
leaves with strong hold fast embedded in c.c. block at top &
bottom with locking arrangement including cutting, bending,
making holes and with one coat of primer complete. Spec. No.: As

2.00| Sgm directed by Engineer in charge. 4042.50| Sqm 8085.00
Gate Size 1.0m X 2.0 M

Basic Rate 3850.00
Add 5 % for M.C. 192.50
Total 4042.50

PWD DSR 16-17, I. No. 5/ 3 BDC, Pg. No. 24

5 For Automation of STP 2700000.00
Total Rs. 86696454.30

Say Rs.|  86696455.00

Say Rs. Lakhs 866.96

Say Crore 8.67

142



SMC

SOLAPUR MUNICIPAL CORPORATION
MAHARASHTRA JEEVAN PRADHIKARAN DIVISION SOLAPUR
SOLAPUR CITY UNDERGROUND SEWERAGE SCHEME (AMRUT)
PROPERTY CONNECTION FOR ZONE

UIEW

ABSTRACT

Iltem
No

Quantity

ITEM DESCRIPTION

Rate

Unit

Amount Rs.